PAD190-V2

fle

KL ~ —
F5| FHwE |[FHeRk FAEHLRE HBhL
1 |80314-024 WS A RRE LI 22 GB70-85 |22 FH%8E M8*40 FLANGE BOLT M8%*40 o
2 [80301-003 K GB93-87 ZEEE O 8x13%2 LOCK WASHER @ 8%13%2 R
3 |80302-005 P4 GB97. 1-85 2 ©8%16%1.5 WASHER & 8%16%1. 5 o
4 A R4FF RANHLE SHIFT LEVER R
5 [80201-034 RRGES A4 O 8%20%L16 BUSHING @ 8%20%L16 H
6 [11801-005-01 [VISHNHIFEAL ZH W 8 ZS190% H &AM R |Engine tray H
7 A BT RANHLE KICK STARTER "
8 [80308-006 VAV RFR=Y =W AL VN. 3N W A £EM6 FLANGE NUT M6 H
9 [80805-001 07 B TF & 10%18*H7 RUBBER 0 RING @ 10%18%H7 H
10 |11203-005 WA AR AL 1 P10 Egh VULCANIZED WASHER FOR OIL COOLER & 10 R
11 |11202-002-01 |#gJBihvA & fi I FHq RUBBER OIL COOLING PIPE CLAMP R
12 |112033-002 |74 a5 ik iigse B LRAM10%25 OIL COOLER OVER OIL BOLT M10%25 R
13 (80321-004 gg?;fzj(%&ﬂ%& T 620 42iEEL FLANGE BOLT A
14 |11203-011 WA ST E W5 LD T9%HT. 5+@20%T2 OIL COOLER T-RING CZL 07%9%H7.5+020%T2 R
PLZ8—2Z B8 JLI10 &R EJLEU
15 |11100-081 s Bk JK FERAIT VCAELZS1908RET Hit #7EPR [CARBURETOR ASSEMBLY  JK PE28-22 =
=Wl
16 |80314-010 IS B AE S BB 22GB70-85 |15 FA%4EM6%16 FLANGE BOLT M6%16 H
17 i RANHLE ENGINE CLAMP H
18 it A5 [ 7 RANHLE CARBURETOR FIXED PIPE H
r
- 19 [10100-437 WA JQ-87% INTAKE PIPE JQ-8 H
ol R TTZISYX VOTOMZ Rk
) 20 |10100-437  |SRHI190 & BIHLIE AL TAHE NGKKAEZE 428-15T F-# [2S190CC ENGINE, MANUAL , ELECTRIC START a
TEMEMED J0-812% QD-88
21 (11201-013 SYJh A 2% FR 4 K235mm FLFE60 M104H 1T [OIL COOLERS SILVER LENGTH 235 MM HOLE DISTANCE R
22 |45600-089-01 [V2Siiv4% 7 48 Wy S A PLECSYHkHE DA 4% [v2S OIL COOLER HOLDER o
N O10FL+EFL L=500 #ipiRE 4
23 |11202-002-01 A XSX po RUBBER OIL COOLING PIPE CLAMP H
R B g A ’
Muf




No. ERP No. [Chinese Name Description QTY
1 [80308-002 VAViiDEW ATE /N - SE 2 FEE M8 LOCKNUT M8 1
DIAGRAM -
HHBUERAR Rim BB/ SYAR AN
2 |11502-033 KK /DR 14 CWH T K1/D MUFFLER HEAD PIPE & 38 1
FARKL/DI /038 fep Ak |1 ®
3 |80320-008  |AMANAI/NIEZLIREE GB5TST| X2 HEE M8*20 IRLr22 FLANGE BOLT ~ M8#20 1
N R D32 HOD38 WP E &
11501-041-02 |Hr#kK RIS CWH SY-XYGH K MUFFLER HEAD PIPE CWH SY-XYG-12 1
kil FI110-190BLE PLAHIDI L
11503-002 MERER RS 24 © 32mm MUFFLER GASKET @ 32MM 1
80309-001 7N AR BUE R GB923 225 M6 WiB107E21 FLANGE NUT M6 2
FHET | FHek FHEHLRE B | R
80322-019 Ji 5k GBIT8 AEFAMLO*T0 185026 SQUARE BOLT M10%70 R 2
80308-008-02 [/5#fiid:2% JE B kA IE £ AN M10 LOCKNUT M10 1 2
80201-193 LIRS R =S V2S LRt 010. 1%017+L33mm  [BUSHING hal 2
80808-031 LRI/ V2S B K016 WAYTA H 4
80203-001 EIpiCESS W5 A £708+0 1251 16+H 306+ 16+H2 |LOCK BEARING R 2
80314-024-03 |75 EAELI222 GB70-85 |22 8E M8%40 JiE4L FLANGE BOLT M8%40 R 8
75 A R Sk g 22 - N * FLANGE BOLTM8%25 H 4
80314-021—0g |/ SHHIIAESIRE GBTO-85 | AN M8x25 }
. Wil R 45 FULEEIT0 A
V1S NE ot o 1 Al WAYTA H 1
50101-016 LRR ST A B B 1 ’
0101-023 VISTF R SYzK i R d 28 A/ HI A V1S LOWER PRESSING BLOCK & 28 H 1
e 2 P16y o2kl AHTEIDIR D 56 [NUT M22%1 56 A 1
s0105-003 | PtH ZEBE M22x1 AN A A O 56 ® 5
s0103-021  |V1SEHESR SYEK B WE d28 S ik/HIf V1S UPPER PRESSING BLOCK & 28 H 1
80709-003 | PHHEREIHIR 320/22 ® 23+44xH15 4N BALL BEARING @ 23#44xH15 320/22 R 1
Kbl LB O 22%34%] BIG SHIM @ 22+%34%1 " 1

50105-006




14 Kas Bl AR M22%1 HEEE HhlE)HE AL NUT M22#1 o 1
50105-014
15 80803003 [F Gl 24/45 SYMOTOS &4 Fr RUBBER DUST MAT 24/45 SYMOTOS H 1
ISR SR LR .
16 A=l s 3
80321-002  |oB5789 e Mex12 ATRLL FLANGE BOLT ~ M6*12 R
7 | oi00-016 VIS THERR SYak g O 048 FLLEILT0 V1S LOWER CLAMP ®48 R 1
18 80702-004 [ 4 T -l 320/23.5 @ 23+44%H15 4NMi  |BALL BEARING & 23%44%H15 320/23.5 H 1
SN R 7=y 1=248 PURCAFS 212k
19 V2S . V2S FANG XIANGZHU L=248 SUIT AF3 1
50106-005-01 I IHAR b
frame
No. ERP No. [Chinese Name Description QTY
WA BiREBIRRAL i — 52/ SY T
1 [45100-045-01 |V2SWUZEFLEMEE 4T HOBE V1o smsE 5 |V2S DOUBLE BEAM FRAME ASSEMBLY 1
DIAGRAM IR S
2 N s - FLANGE BOLT M6%16 1
80314-010 7S FA AR LR 22 GB70-85 | 2% H4E M6*16
Rt §6.5*H6.5+10.5*H6.5* %) i1
3 . . FLANGE BOLT @ 6. 5%H6. 5+10. 5%H6. 5 1
o 80309-005 [/~ ftb il Lol RE 19 ®
‘_T 4 80320-021 GRS F/NRIE M8 K GB5T87| 4 4k M8*105 1EiLi28 FLANGE BOLT M8*105 1
fYey——-9 g An T T bA R e
E—8 5 [80308-007 VAV RE=N W AL /N - SH A M8 FLANGE BOLT M8 2
== —7
-—'—-—D g 6 |80320-024 NN/ VE 2L BB M GBBTST 22 (4% M8%115 1428 FLANGE BOLT M8#115 2
4 7 [80302-005 P GBIT. 1-85 ZH O8*16%1.5 WASHER & 8%16%1. 5 4
- 8 [80301-003 L GB93-87 22 O 8k13%2 LOCK WASHER @ 8%13%2 4
9 180314-020 WS AR SLER22 GB70-85 |22 (8 M8%20 FLANGE BOLT M8%20 4
W 3 g —08.
10 145500-013-02 |VISKBIHLEA M 4T %Efé’ﬁ’f ARFHRL 308491y s pNGINE LEFT AND RIGHT SLINGS 3-8. 4 1
= /Y '
Pedal
No. | ERP No. |Chinese Name Description QTY
1 145400-020-01 [V2SHiEE 4T (20213K) T EYE =430 Acl17/14 V ATTACHED TO THE UP-WALK BRAKE PEDAL ASSEMBLY| 1
2 132300-019-01 |213K b7 IR Sk 4 0B FLX150 KENHL BRAKE PEDAL 1
3 |80322-001 PIVA ik=aiE Y e 2L M10%25 S17 BE4r13 FLANGE BOLT M6%12 1




4 [80321-002 ISR R SRR ZE 08K GB5789| 22 4 Mex12 4iR4r FLANGE BOLT ~M6%12 1
5 [80301-002 Hi3k GBY3-87 L8 O6 FLANGE BOLT M8%20 1
6 [80314-020 PSR SKIB 22 GBT0-85 |22 %8 M8*20 FLANGE BOLT M8%20 2
7 80302-005 4 GBIT. 1-85 2 O 8*16%1. 5 WASHER ® 8%16%1. 5 2
8 [80301-003 Hi3k GBY3-87 81342 LOCK WASHER @ 8:13%2 2
9 [80314-024-02 | A EIFEKIRL GBT0-85 | A4H4H M8*40 FLANGE BOLT M6%16 2
10 (80321-003 ISR SKIRZE 08K GB5789| 24 14 Mex16 4xiB4r FLANGE BOLT M6 1
11 [80308-006 INSE 2 Je Je B AR B 25 M6 FLANGE NUT M6 1
12 (50216-005 VIS il B B AR 2k BRI AR L=115 M6%25824C  [SY LEFT FOOT TREADER 2
13 [45500-056 SY MR /e g S 48 ANGEAN THY+ 5 2 RIGHT FOOTPEG 1
14 140603027 A s R REKFH SMEE RIGHT FOOT SPRING @ 18. 8%® 1. 8+H7. 5%4 1
15 [32401-007 Vay ks %sz;ﬁis*m.s*m.swﬁl s AXIS PIN @ 8%42. 5+® 3%39 1
16 [80401-002 H4%h GB882-86 A O 8%42. 5+ 3%39 SPLIT COTTER 2. 5%30 2
17 (80402-003 JFH4H GBI1 ZHEE 2. 5%30 REAR BRAKE TENSION SPRING ® 12#® 2#H27 L=62 2
17 [32403-001 VL LEE A A O 12+ 24127 K62 SIDE STAND SPRING @ 15%® 2. 5+H40 L=110 1
19 [32402-001 LibE 573 A O 15%0 2. 54140 K110 [LEFT RIGHT FOOTPEG 1
20 |40603-026 T AN B BFUKFE ARG LEFT FOOT STEP SPRING ® 18. 8%® 1. 8H7. 5%4 1
21 (32401-006 |/ BBK% ggﬁ;ﬁf*m‘ S¥IT. %48 \sy | BFT FOOT TREADER 1
22 |45500-057 SY Wik A M ST 42 ANABAR TR+ 200 s SY RIGHT FOOT TREADER 1
23 [80701-002 TRk 7K 69007 010%22%H6 BRAKE PEDAL BEARING 2
ar fork
#N/A
No. ERP No. [Chinese Name Description QTY
1 |80319-010 HhISFxTIRIEAS GB5783 2R M8#60 XFiLE10 FLANGE NUT M8 2
2 [PO3057006 L sunpimme opeizo-se | ik s atikizse BALL BEARING © 2zt '
3 [80701-001 VR Bk A& 60877 ® 8%22+H7 BLACK CONCAVE GUIDE SPROCKET 2




4 130304-011-06 |[4178 G455 m BLACK CHAIN STOPPER ASSEMBLY 1
5 130304-014 PUBERS BR, SfE BERh SRE/ B2 25 HFL|FLANGE BOLT M8*55 1
6 180320015 RSN KR 2L M8 M GBRTST] 22 (4% M8%55 1E4r28 BUSHING ~ @ 8%16%L3.5 1
7 180201015 P& At 08%10%L3. 5 SPACER 08%10%L3. 5 1
8 [80309-003 NF R BEEE GB923 TEE M8 AHiB13m15 CHAIN SF 428H 116L 1
9 130300045 % SF K8, 428H 116L FLANGE BOLT M6%16 1
10 |80314-010 WS AR RE S22 GB70-85 |22 4% M6%16 FLANGE BOLT M6%16 2
11 |32210-002 JE R A B FLANGE BOLT M6%12 1
12 |80312-002 T FVCHLF IR GB819 |22 A%E M6*12 FRONT CHAIN SLIDER SY 2
13 |30304-037 SHEE/SYEK E R HSYMOTOS FLANGE BOLT M12%1. 25 1
9 10 11 12 14 80308-009 VAY;: RPN Ew A )ik v 38 225 M12%1. 25 BALL BEARING 62007 @ 12%30%H9 1
15 [80701-007 Bk K 62007 & 12%30%H9 SWINGARM AXLE @ 12%220%M12%1. 25MM 2
16 [80101-018 |75 fuidk 22 ;%'Zi ® 1262204MI2%1. 25mm ) )1 FORK TUBESG 1252241160 1
Mg gy A5
17 145304-005 FXGEE a}%ﬁ ®12x224L160 Pk {HA STEEL STRAIGHT FORK L=550 ® 15 1
Wy KL= N
18 |45300-034-03 |#{—5-F-3 SY/LWY A BRLZ550 @ I5FL A |y apy 1
TR
pension
No. | ERP No. |Chinese Name Description QTY
=780 4548 HhfLd 15 /Nil
1 [40100-165 A ACBIRLC HAE e AT SYHAT 105 JIFLEE9O0|LEFT FRONT FORK 1
DIAGRAM N ,
L=(3U 1[40 48 FHILW 2U /\NI1A
2 |40100-166 HIAERIRLC HAfA R AT SYBATI0S M A% [RIGHT FRONT FORK 1
o1k
e o b R EP 11 L=280 & 10fL
3 |40200-081-01 |J5iHE S SX A : REAR SHOCK 1
" SRR S00LBS 1B R ASERPLRIY
4 180308-008 PN Je B A ISR 2 A% M10%1.25 BOLT M10%1.25 2
Zﬁ 5 [80320-030  |AhASA/NLIEZEEEE GBBTST| X FI%E M10%65 BE4L25 BOLT M10%55 2

JMM\%
—11

l




7 IS

5| TG |THak T of Hfr |HE

=N
jjl-"ﬂj:e T=1100 SYIT = RIC KoK & WEm
1 |32100-088 AR OUBAR S 22 ?sﬁ%iﬂ% FASBRFLBE90 H#ERP|FRONT LARGE DOUBLE DISC BRAKE ASSEMBLY 1150MM R 1
1-1 T Bl e e B B BRAKE PADS R 2
,—1 3 1-2 T 3T 48 THFLER90 DISC BRAKE BRACKET R 1
\ 2 |50207-001 BEEEK TR T2/ SYARE CLUTCH HANDLE ASSEMBLY SY R 1
3 [50206-010-07 |42 &R B AT BLACK LEFT HANDLEBAR R 1
4 [50206-011-07 (4724 F5HH B AT BLACK RIGHT HANDLEBAR R 1
l 5 150211-001 daytonaii ] SRR S E YRS LIKEE DAYTONA THROTTLE HOUSING LIKEE H 1
‘ ‘ [J : 6 [80320-012 ISR KIR MR RS GB5T8T| 25 A4 M8*40 #2425 FLANGE BOLT M8#40 H 2
4 5 ' 7 [80808-003-03 |#Z L LK MG SYMOTOS 14%94 TR RUBBER CABLE HARNESS STRAP 14%94 SYMOTOS R 2
8 [50213-032 VISEEB &% ﬁiﬁﬁf@kﬁ%&égg%g@o Hlvis Rear cLUTCH CABLE 78190 1-970 R 1
9 |50214-057 HimE iéii?gﬁiﬁ iiﬁjﬁ{‘ THROTTLE HOUSING 1.=977 H 1
L=600 KF 190415 283258
10 [32200-051 JERABER SR A Egggfgﬁﬂ;ﬁ%gﬂf? REAR LARGE SINGLE DISC BRAKE ASSEMBLY L=600 H 1
S A AR Al K T ERP SR Y
11 [80321-005 AN FR 2208 GBET8Y| 24 A8 M6%25 4xiBLL FLANGE BOLT M6+25 =} 3
12 |80308-001 Vavi IEW ALV 35S = HEE M6 FLANGE BOLT M6 R 3
13 |50213-020 R (Rt /ak B B HSYAR CLUTCH HANDLE JACKET SY H 1
14 [50202-015-02 [H3HI7FHE ©28 SH e Sﬁgo*wo*% SRS AL anpLesar oxe 7804150465 SY no|
15 |50218-013 T R SYMOTOS ¢ i HL [ JBiFL BRI A5FL |SQUARE JACKET ASSEMBLY SYMOTOS A 1
16 |29101-001-03 &8s Wt DIL01 HOUR METER BLACK DJ101 Iy 1

1t Wheel

No. | ERP No. |Chinese Name Description QTY




1 [80102-004 SRAVIIE FEd i 2% O 15%60%223*M14%1. 5mm FFRONT WHEEL AXLE @ 15%60%223%M14%1. 5MM 1
DIAGRAM
2 80201-089 FaE A O 15422415 BUSHING @ 15%22%L5 1
3 80201-173 FaE A O 15%22+L40 BUSHING @ 1522140 1
4 [80308-010 INFHIEZEJe BT EEE RUF| = A4 M14%1.5 FLANGE BOLT M14%1.5 1
1— 5 |32101-005 TERIAEAL SYMOTOS/4 KM A 76+220+H3. 5 L #i2/P380A [DISC BRAKE DISC /P380A @ 76%220+H3. 5 1
.%—Lf; 6 |[32112-001 WNSATEL G Prige 22 B MB*20 FLANGE BOLT ~M8%20 4
4 %
7 |31105-027 B AMIE I /P397 SSR70/100-17 #4445 /MREE/< W  |FRONT TIRE ASSY 70/100-17 1
8 |31100-010 RIRCHE MR TEANRE /9K 5% %?5072 1617 324 HWE \pponr wHeRL ASSY 502 1.6-17 @ 15 1
Rear Wheel
No. | ERP NoO. |Chinese Name Description QTY
1 |30501-007 W FRERE SYAR Tk 428-41T HWILD 76 STEEL REAR SPRCOKET 428-41T ® 76 1
2 |80322-006 BERCB T A NEIO 9FLEEES SPROCKET WHEEL LOCK PIECE ®9 2
3 [80319-006 SN FA XTI IERE GBE783 R M8%25 FLANGE BOLT M8%25 4
4 [32101-002 WERIAEAL SYMOTOS/4 KA D 76%190+H3. 5 L Hi4/P380 [DISC BRAKE DISC /P380 @ 76%190%H3. 5 1
5 [32112-001 WSATTL G R ige ZEEEE M8%20 FLANGE BOLT = M8#20 4
6 80308010 ANHEZ R e B R REE HF 2= A M14%1. 5 FLANGE BOLT M14%1.5 1
7 [80201-104 RRIES EHEE O 15%22+138 BUSHING @ 15%22+1.38 1
8 |80201-101  |F4IE A @ 154224131 BUSHING @ 15%22+1.31 1
9 |30302-009-02 [#HAHELR %g}tﬁiﬁf%*”' SHIF © lppn ALUMINUM CHAIN BLOCK 46%39.5 15 2
10 |80101-029-02 |7 i % H i@i§0®15*2z5*m4*1. Smm P9 \REAR WHEEL AXLE @ 15%225M14%1. 5mm 1
11 [31110-002  |#gfeHae 1.85 &g EHILY RUBBER TIRE CLIP 1.85 1
12 |31205-019  |/G%EASMAR A /P398 SSRH90/100-14 & hfih/#RRE//TWEME |REAR TIRE ASSY 90/100-14 1
13 [31200-038 JERCHE S RN/ 9K A% /&;ﬁgo%égzm 324L W ppaR WHEEL ASSY 50-2 1.85-14 32 ®15 1




ical Parts

No. ERP NoO. |Chinese Name Description QTY
1 |20901-067 V2SS B E R 45 f?lié)lﬁf Bik eBcfia K V2S START MAIN CABLE 190CC 1
2 {20301-022 AC21-037 1k %% Bii/K/4:24120-160cc XUHFLEEN HFEPRZWIY [WATERPROOF IGNITER 120-160CC 1
3 [21202-011 VIS DF Hth, Jr K B2, 0-21 2 /4038 |GREY V1S START SWITCH 2.0-21 L=700 1

13 12 4 [21203-015 VISHEKIF XK DF 2Lt J5 K AHE2. 0-11 9 /4% [RED V1S FLAMEOUT SWITCH 2.0-11 L=700 1

5 [20701-047 mEE BiK/ 42 CGroy LB B LR HAE XU BHf A | IGNITION COIL L=600 1
6 [20201-019 KT02-508 % iias/ 4= 641542 4l Ki50-250ce HLJH3) |KT02-508] RECTIFIER 1
7 [80316-003 P ANFRERISKIZ2Z GBT0.2 |28 M6%8 FLANGE BOLT M6%8 2
8 29101-001-03 |21 28 —— HOUR METER BLACK DJ101 1
o 21302-002 VISHL[ 4 SRUBLR A £RK280 A2t iR V15 VAN SVITCH 17280 '
'O lsosos-005 | e iy e Pk w0 |or o STRIP THOR0 '
U oroor | E;‘iggigﬁ 12V4AH BATTERY 6MFAL 12V4AH 112%69%87MM 1
12 [80321-003 HNHIRSKIZZ 84 GBRT8Y|2: (I4F M6%16 4xiZsl FLANGE BOLT M6 2
13 [20101-003-01 |KB6OZk 3% [Hik/ 4 ;%ﬁf%%ﬁg%éﬂﬁ%# FE50~ kg0 RELAY 50-250CC 1

R

R

FFe| THEE |Fhek TR B |HE
1 [70121-004-01 (V2S5 B MRk RO FIEEA GREY KTM65 REAR FENDER ju) 1
2 |80321-002 é;?‘?gﬁ%&éﬂ%& 2R 612 2B FLANGE BOLT M6%12 R 16
3 80303-003 TR e 24 D6, 3%16. 5xH4 SHIM ® 6. 3%16. 5%H4 R 1
4 170107-001-06 |KTM65HTHIHR KA GREY KTM65 FRONT FENDER R 1
5 [70121-007-01 |V2SZEZEA 4R KA GREY V2S FRONT RIGHT FENDER R 1
6 |70121-002-01 |V2SH{ 7 4R KA GREY V2S FRONT LEFT FENDER 2} 1
7 |80316-005-02 | N7/ E kIR GB70.2 | AN Me*12 FLANGE BOLT ~M6%12 R 2
8 80306-001 gﬁq’ Ll KR GB61TT- Z[EE M6 FLANGE BOLT M6 R 1
9 [45600-002 K1THIAR 3 28 TR TR 2-O TLFET4 K1 PANEL BRACKET 2-®7 R 1




16

25 24 23

17 18 19 20 2

—

2|8 3Io T

27 29 31 3233

o

10 [70121-006-01 |V2SZEAL A HhR Kt GREY V2S FRAME LEFT GUARD PLATE A
11 |70121-003-01 |V2SHiATHHR Kt GREY V2S FRONT RIGHT GUARD A
12 |70107-002-07 |KTM65HTJEH Kt GREY KTM65 FRONT FENDER A
13 |70121-009-02 |V2S/G#) - ZEd = Kt GREY V2S REAR BRAKE ON THE PUMP COVER A
14 80314-009 7SR A Sk 822 GBT0-85 |2: % M6*12 FLANGE BOLT M6%12 A
15 |70121-010-02 |V2S /& LA #5305 Kt GREY V2S REAR DISC BRAKE COVER A
16 [11404-001 V2S7 B[] e S 4R L TRL SR/ /T BLACK V2S AIR FILTER FIXING BRACKET A
17 [11402-002 V2S 7 JEHE 4 ARSI EREN V2S AIR FILTER SPONGE A
18 |80808-029 V2S FEEHAE %I L=140 V2S SINGLE BRACE LANYARD L=140 A
19 |70121-001 VST IEAR & Ak O 508 H WHITE V2S AIR FILTER BOX & 50 A
20 [80311-006 ;?ﬁ%ﬁm’%& OBBA5™ o ey 514, 2412 kb8 FLANGE BOLT ST4.2%12 ®8 A
21 [40101-019-02 WA B SR LG N—E ;’;gﬁﬁ? LOGORRAEEYH FCSY | copy FRONT PROTECTION PLATE ASSEMBLY SY H
22 (80316-005-02 [A /R kIFL GB70.2 | AMEIN ME*12 FLANGE BOLT ~M6%12 hal
23 140105-012-01 |FTgyH 140 K BESY Hak B A GREY FRONT CUT GUARD BUCKLE SY H
24 170121-005 V2SJEIRAR B BLACK V2S DYCUB A
25 |70121-008 V2S/NEAR B BLACK V2S SMALL DYCUB A
26 |70600-003-15 |KTM654L T S A% SYXBITH B ?zgxiﬁ;“ﬂégggﬁ AR (opar assy R
27 [80805-001 IR0 Pl TF @ 10%18%H7 RUBBER O RING @ 10%18%H7 R
28 [80317-013 PN RA SRR 22 225 M6%60 Sk 13.5 BOLT M6%60 H
29 [70504-006 ThARTR & 22 AR O TH9HT1+D 20%T2 TANK T JACKET @ 7911+ 20%T2 H
30 {80201-161 LRI ES At ®6%12%L25 SPACER @ 6%12%L25 H
31 |80808-012 BBETHE CZL H{n KTME5 A RUBBER T CZL ol
32 [70504-003 ARG AR HEAEERR SYAR3 VI TANK CUSHTON BLOCK H
33 {80308-007 INFE T e Wi kA g B) EYSL= ] FLANGE BOLT M8 H
34 120806-004  [SYHsk/T = S WHITE LAMP SCREEN SY A
35 [45500-053-01| 8 AAT 28 HVKE  SKL166mm, LIOMM ZZ<F|FRONT HEAD LAMP SUPPORT L166mm, L9OMM H
36 [80321-003 IPFRIIRZ iR 2L ME%16 4IRLL FLANGE BOLT M6 H

GB5789




37 (80314-010 [/ A SkERZZ GB70-85 |22 H%F ME*16 FLANGE BOLT M6%16 R 1

38 80321002 Zggfqgju”f:ﬁﬁ PR MEK12 4iEAL FLANGE BOLT M6x12 R 2

39 [80306-001 gﬁq“:'m"ﬂﬁ GBOLTT |2 i g FLANGE BOLT M6 51 3

e Sk [ i 44 e .
40 [80311-010 &;?i*glﬂ%* LB STH*12 Skd 12 FLANGE BOLT ST5%12 & 12 hal 2
41 (20801-013  [HIKAT (REHMFED LEDJT HEAD LED LIGHT R 1
Fuel Tank

No. ERP No. [Chinese Name Description QTY

1 [70505-002-07 | X 45 il i =, il = EEREIL R BLACK CNC SNIFTING VALVE 1

DIAGRAM

2 |70503-001 CRF50¥ KL 6 75 B 15 SRR CRF50 APPELLATION 1

3 [80602-008 PRME R0 FEE ©8 FUEL LINE CLIP ®8 2

4 |70504-005 CRF1107M 45 I % PVEINS R uR 3 CRF110 FUEL TANK SWITCH 2

5 180321-002 RN RCRVE 228K GBR789 22 4% M6%12 4HELr FLANGE BOLT M6%12 2

6 |80802-010 W JBD-4585-HS @ 4. 5%8. 5 DOUBLE TUBING JBD-4585-HS ® 4.5%8.5 1

7 170501-027 V2SI A & B B MM/ TR V2S FUEL TANK ASSEMBLY NO SWITCH 1
No. | ERP No. |Chinese Name Description QTY

W L E FEV2S IR R 4L /S At
1 ISR . N SUB REAR FRAME ASSY 1
Sk 45200-020-01 |V2S/E e M & T it /A B L 2R A SO
< H N N i
Wp SR BEAAIR 06PAFL W T4
2 = FRONT BRAKE CABLE CLIP 1
45600-099 V2S Hif I 2k S48 AR
«—3 3 [80322-003  |EuhME PRk Mt M6*14 6541307, 6 GREASE FITTING 1
Le— 4 |80603-002 SRkt 8%300 f1/2504R-5ZFr2004R RIBBON 2
o— 5
5 180322-004 FE M IE 200 06 7 [ 5 1 GREASE CAP 1
1
6 - RIBBON 1
6 — 80603-001 A 4%250 11/25048 -5 Fr2004R
-7 7 A SYMOTOS 501 UM HXUH | puppER 1ABEL 2
80808-002 MBI R i
ey 2




EVSHL3A: CYLINDER HEAD ASSY

FENo.

34 (CHINESE

Hi|

ERPZR AL DRSCRIPTION) #wF% (PART CODE) B HR (ENGLISH DESCRIPTION) o1y
1 10126-0001 |7S/W190 [E1-1] GB1669100055588-0006 Bolt, M6X20 4
2 10126-0002 |7S/W190 [E1-2] W190%1]100056258-0002 Cylinder End Loam Cake !
3 10126-0003 |ZS/W190 [E1-3] W190%1 100061486 Seal Ring, Of Upper Cover Cylinder Head 1
4 10126-0004 |7S/W190 [E1-4] GB70. 1100032827-0001 Bolt, M6X105 5
5 10126-0005 |7S/W190 [E1-5] “F-#[|100106562 Washer, @ 6. 2X1X ¢ 10 3
6 10126-0006 |7S/W190 [E1-6] GB819.]100010971-0003 Screw, M6X12 !
7 10126-0007 |7S/W190 [E1-71 W190%]100061405 1
8 10126-0008 |7S/W190 [E1-8] SB1254100100535-0006 Nut 4
9 10126-0009 |7S/W190 [E1-91 “F#&]100106576 Washer, ¢ 8.5X2X ¢ 18 4
10 10126-0010 [ZS/W190 [E1-10] 474100100867 Dowel Pin, @ 8X12X@ 6.3 1
11 10126-0011 |7S/W190 [E1-11] 07%4[&]100107798 0-Ring, ¢ 6.5X 1.8 1
12 10126-0012 |2S/W190 [E1-12] 7ZY15(100104154 Spark Plug 1
13 10126-0013 |ZS/W190 [E1-13] W19094100056259-0002 Cylinder End Combination 1
14 10126-0014 |7S/W190 [E1-14] GB70.]100010835-0001 Bolt, M6X10 ]
15 10126-0015 |7S/W190 [E1-15] GY6{il]|100100441-0005 Bolt, M6 X 32 5
16

45




E2 ST CYLINDER ASSEMBLY

FFENO. HH3C4FR (CHINESE . HE]
ERPZR1G DESCRIPTION) Y% (PART CODE) W4 (ENGLISH DESCRIPTION) i
1 10126-0016 |ZS/W190 [E2-1) EAi4d100010557 Pin, @ 10X 14 4
2 10126-0017 |ZS/W190 [E2-2] DT1904100208887 Gasket Assy Cylinder Head 1
3 10126-0018 |zS/W190 [E2-31 W190]100061501-0001 Cylinder Block Assembly 1
4 10126-0019 |ZS/W190 [E2-4) & 100106579 Washer, @ 10X 1. 2X @ 16 ]
5 10126-0020 |7S/W190 [E2-51 ZS96°7100100418-0001 Bolt,MIOX 16X 1. 25 ]
6 10126-0021 |ZS/W190 [E2-6] DT1904100208605 Gasket Cylinder Block ]
7 10126-0022 |ZS/W190 [E2-71 W1505K100208743 Gasket Tensioner 1
8 10126-0023 |ZS/W190 [E2-81 W1505K100200521-0001 Chain Tensioning Wheel 1
9 10126-0024 |7S/W190 [E2-9] GB1669100011531-0007 Bolt, M6X18 )
10
11
12
E3BISAL#  VALVE MECHANISM
FENO. F3C4HR (CHINESE o BE]
ERPYRHS DESCRIPTION) #%AY (PART CODE) P4 FR (ENGLISH DESCRIPTION) oIy
1 10126-0025 |ZS/W190 [E3-1] 70%17]100105320 Valve Locker 4
2 10126-0026 |7S/W190 [E3-2) ZY1504100200691 SpRing, Seat 2
3 10126-0027 |ZS/W190 [E3-3) ZY1504100200726 Inner SpRing, Assy 2
4 10126-0028 |ZS/W190 [E3-4) 7043100105334 Seal Valve Stem 2




5 10126-0029 |ZS/W190 [E3-5]) ZY1504100200702 Outer Valve SpRing, Retainer 2
6 10126-0030 |ZS/W190 [E3-61 W190H{100061495 Exhaust Valve 1
7 u 10126-0031 |ZS/W190 [E3-71 W190i100061496 Intake Valve 1
8 Zf" 10126-0032 |ZS/W190 [E3-81 W19073§100061498 Centrifugal Mass Ass 1
9 § 10126-0033 |ZS/W190 [E3-9]) DT190/100057814 Decompression SpRing, Of Camshaft 1
53
10 ﬁ 10126-0034 |ZS/W190 [E3-10] GB70.]/100010837-0002 Bolt, M6X16 2
6
11 i‘; 10126-0035 |ZS/W190 [E3-11] DT19(100057815 Limit Plate Reducting Valve 1
12 10126-0036 |ZS/W190 [E3-12] DT19(100105059 Timing Driven Sprocket 1
13 10126-0037 |ZS/W190 [E3-13] W19074100061326 Gamp Shaft Comp 1
14 10126-0038 |ZS/W190 [E3-14] ZY15(]100200333 Rocker Arm Parts 2
15 10126-0039 |ZS/W190 [E3-15] W1904100061404 Rocker Axle Shaft Sleeve 1
16 10126-0040 |ZS/W190 [E3-161 W1904100061403 Rocker Axle 1
17 10126-0041 |ZS/W190 [E3-17] W1904100061402 Rocker Axle 1
18 10126-0042 |ZS/W190 [E3-18) VESPA100105108 Sproket Chain 1
19
E4% Hi%h# 5% RIGHT CRANKCASE COVER
FFEN0. X4 FR (CHINESE . HE
ERPYR TS DESCRIPTION) %A% (PART CODE) FELAFK (ENGLISH DESCRIPTION) oIy

1 10126-0043 |ZS/W190 [E4-1] GB893.]100032994 Retaining Ring, 20 1
2 10126-0044 |ZS/W190 [E4-2] 5E£744100100867 Dowel Pin, @ 8X12X¢@ 6.3 2
3 10126-0045 |ZS/W190 [E4-3] CH12574100104807 0il Seal 12X20X5 1
4 10126-0046 |ZS/W190 [E4-4]) DT1154100203079 Pushing Rod Clutch 1
5 10126-0047 |ZS/W190 [E4-5] W1504100208653 Gasket R.Crankcase Cover 1
6 10126-0048 |ZS/W190 [E4-6] ZS9624100104760 0il Seal 10X17X5 1
7 10126-0049 |ZS/W190 [E4-7) DT1904100106292-0001 Controlling Arm Assembly Clutch 1
8 10126-0050 |ZS/W190 [E4-8]) CB1251100203124 Clutch Controlling Arm Spring 1
9 10126-0051 |ZS/W190 [E4-9) W19044100055897-0003 Cover Comp Right Crankcase 1




10 10126-0052 |7S/W190 [E4-10] TB174100104740 0il Seal 26X16X7

11 10126-0053 |ZS/W190 [E4-11] GB164100033089-0005 Bolt, M6X90

12 10126-0054 |ZS/W190 [E4-12] GB164100011540-0007 Bolt, M6X50

13 10126-0055 |ZS/W190 [E4-13] GB164100011536-0002 Bolt, M6X30

14 10126-0056 |7S/W190 [E4-14] €G124100101320 0il Lelve Sight Window
15 10126-0057 |ZS/W190 [E4-15] DT19¢4100203112-0001 Holder Cliutch Cable
16 10126-0058 |7S/W190 [E4-16] 7ZS96/100100015 SpRing, 0i1 Fine Filter
17 = 10126-0059 |7S/W190 [E4-17] DT194100200036 0il Filter

18 & - 10126-0060 |7S/W190 [E4-18] GB164100011546-0001 Bolt, M6X115

19 10126-0061 |ZS/W190 [E4-19] GB16¢100011542-0001 Bolt, M6X60

20 10126-0062 |7S/W190 [E4-20] 074[&]100031588 0-Ring, @ 38.6X2.6

21 10126-0063 |ZS/W190 [E4-21]1 DT194100204438-0002 Cap 0il Filter

22 10126-0064 |ZS/W190 [E4-221 GB164100011531-0007 Bolt, M6X18

24 10126-0065 |7S/W190 [E4-24]1 7041100104873 0il Ruler Assy

25 10126-0066 |ZS/W190 [E4-25] “F#H100106578 Washer, @ 10X 1X ¢ 14
26 10126-0067 |ZS/W190 [E4-261 DT194100201818 Furel Pipe

27 10126-0068 |ZS/W190 [E4-27]1 ZS964100100347-0001 Bolt, M10X 1. 25

28 10126-0069 |7S/W190 [E4-28] W1401100201806 Oilpipe Assy

29

30




E5Zc 4625 LEFT CRANKCASE COVER

FFENO HH3C4FR (CHINESE . HE]
ERP4R Y DESCRIPTION) #%f% (PART CODE) B 4FR (ENGLTISH DESCRIPTTON) i
1 10126-0070 |ZS/W190 [E5-1] 5E1744100100867 Dowel Pin, @ 8X12X¢@ 6.3 2
2 10126-0071 |ZS/W190 [E5-2] GB1664100055589-0006 Bolt, M6X16 1
3 10126-0072 |ZS/W190 [E5-3] W19074100061485 Gasket L. Crankcase Cover 1
4 10126-0073 |ZS/W190 [E5-4] C100#4100103067 Fixing Plate Magneto Cable 1
5 10126-0074 |ZS/W190 [E5-5) C100/§100103059-0003 Cap Small View Hole 1
6 10126-0075 |ZS/W190 [E5-6] O%YFE 100010074 0-Ring, @ 13.2X2.65 1
7 10126-0076 |ZS/W190 [E5-7] W190/4100055896—0003 Front Part, L. Crankcase Cover 1
8 10126-0077 |ZS/W190 [E5-8]) GB1664100011534-0002 Bolt, M6X25 1
9 10126-0078 |ZS/W190 [E5-9) GB1664100011537-0002 Bolt, M6X35 3
10 10126-0079 |ZS/W190 [E5-10] O0%4FE]100107731 0-Ring, @ 27.4X 2. 65 1
11 10126-0080 |ZS/W190 [E5-11) C10073100103062-0003 Cap Big View Hole 1
12 10126-0081 |ZS/W190 [E5-12]) GB164100055587-0006 Bolt, M6X28 2
13 10126-0082 |ZS/W190 [E5-13) C1004100202216-0080 Back Part L.Crankcase Cover 1
14
E6BS A28 CLUTCH ASSY
FENO. HF3C4FR (CHINESE o BE|
ERP#R Y DESCRIPTION) %A% (PART CODE) YA FR (ENGLISH DESCRIPTION) a1y |
1 10126-0083 |ZS/W190 [E6-11] W120%100301454 Screw 6
2 10126-0084 |ZS/W190 [E6-21] ClOO%{I100107948 Clutch Driven Gear Cover 1
3 10126-0085 |ZS/W190 [E6-3] ClOO%’JlOOlO?S% Clutch Dash Pot Slipcover 6
4 10126-0086 |ZS/W190 [E6-4]) DT1904100057812 Gear 1
5 10126-0087 |ZS/W190 [E6-5) DT1901100057811 Outer Cover 1




7S/W190 [E6-61 ClOOE£100103340

6 10126-0088 Washer 1
7 10126-0089 [ZS/W190 [E6-7] C1003{100103350 Fixing Ring, Clutch 1
8 10126-0090 |ZS/W190 [E6-8] DT1909§100301365 Pressure Plate Clutch 1
9 10126-0091 |ZS/W190 [E6-9] CB1254100103413 Drive Friction Disk 6
10 10126-0092 |ZS/W190 [E6-10] B125§100103420 Outer Friction Disk A 5
11 10126-0093 |ZS/W190 [E6-11] DT194100301331 Center Sleeve Clutch 1
12 10126-0094 |ZS/W190 [E6-12] 1001100103344 Dish Washer, Clutch 1
13 10126-0095 |ZS/W190 [E6-13] 1001100100514 Lock Nut Clutch 2
14 10126-0096 |ZS/W190 [E6-14] W1509§100103393 SpRing, Clutch 4
15 10126-0097 |ZS/W190 [E6-15) DT190100301352 End Cover Clutch 1
16 10126-0098 |ZS/W190 [E6-16] GB574100011267-0003 Bolt, M6X22 4
17 10126-0099 |ZS/W190 [E6-17] %fi7& 4100031716 BeaRing, 6000 1
18 10126-0100 |ZS/W190 [E6-18] DT19(100062659 Clutch Assembly 1
19 10126-0101 |ZS/W190 [E6-19) W100{100103481 Primary Drive Gear 1
20 10126-0102 |ZS/W190 [E6-20] Z£124100202891 Dish Washer, Clutch 1
21

22

ETHLIBZRH 4 OIL PUMP
FFENo. H13CZFR (CHINESE o - HE|
ERP4R IS DESCRIPTION) 1432B-HG66-0000 B4 FK (ENGLISH DESCRIPTION) oTy |

1 10126-0103 |ZS/W190 [E7-1] GB819.]100031834-0002 Screw, M6X40 2
2 10126-0104 |ZS/W190 [E7-2] GB819.]100031833-0002 Screw, M6X35 1
3 10126-0105 |ZS/W190 [E7-3) GB5784100011168-0003 Bolt, M5X12 1
4 10126-0106 |ZS/W190 [E7-4] GB933¥100010886 Washer, @ 6 1




5 10126-0107 |7S/W190 [E7-5] W150#1]100100164 0il Pump Cover 1
6 10126-0108 |7S/W190 [E7-61 W15041100204609 Outer Rotor Oil Pump 1
7 10126-0109 |ZS/W190 [E7-71 W1504100204584 Inner Rotor 0il Pump 1
8 10126-0110 |7S/W190 [E7-8] GB119.]100032893 Pin, ¢ 3X16 1
9 10126-0111 |7S/W190 [E7-91 W15041100100185 0il Pump Body 1
10 10126-0112 |7S/W190 [E7-10] GB894 100011110 Retaining Ring, 5 1
11 10126-0113 |7S/W190 [E7-11] 1504100204491 Shaft 0il Pump 1
12 10126-0114 |7S/W190 [E7-12] C1204100100212 Pin 1
13 10126-0115 |7S/W190 [E7-13] W1504100204526 0il Pump Gear Ass. 1
14 10126-0116 |7S/W190 [E7-14] 1104100208730 Gasket 0il Pump 1
15 10126-0117 |7S/W190 [E7-15) 5414100100867 Dowel Pin, @ 8X12X@ 6.3 2
16 10126-0118 |7S/W190 [E7-16] W1204100100097 Drive Gear 0il Pump 1
17 10126-0119 |7S/W190 [E7-17] W1504100100055 0il Pump Assy 1
18

19

ESZHii%h48 LEFT CRANKCASE
FENO. F3C4HR (CHINESE o BE]
ERPYRHS DESCRIPTION) %% (PART CODE) P4 FR (ENGLISH DESCRIPTION) oIy

1 10126-0120 |7S/W190 [E8-1] GB1667100031958-0007 Bolt, M6X55 1
2 10126-0121 |7S/W190 [E8-2] GB1667100011543-0001 Bolt, M6X65 1
3 10126-0122 |7S/W190 [E8-31 GB1667100031959-0007 Bolt, M6X70 3
4 10126-0123 |7S/W190 [E8-4] GB1667100031960-0007 Bolt, M6X80 2
5 10126-0124 |ZS/W190 [E8-5] W190%4100061492 Assembly Chain Protect Plate 1
6 10126-0125 |7S/W190 [E8-61 W19044 100061491 Assembly Guide Plate 1




7 10126-0126 |ZS/W190 [ES-7]) 707/ 100100000-0005 Clip High Voltage Wire 1
8 10126-0127 |ZS/W190 [ES8-8] 704244100104647 0il Seal 11.6X24X10 1
A

¢ 1 o 10126-01 7ZS/W1 E8- B 51— crew, M6X
9 N Il 0126-0128 |ZS/W190 [ES8-9] GBS823%100031851-0004 S 6X12 1
10 k‘, N 3 4 10126-0129 |ZS/W190 [ES8-10] 7014100104696 0il Seal 17X29X5 1

- 3 - 5,

11 gy 1 \ 10126-0130 |ZS/W190 [ES8-11] C1004100104485 Gearshift Switch Pressing Plate 1

G .\/ T% \ w’,
12 \~.,‘ i k eﬂ?{l 1 \, X 10126-0131 |ZS/W190 [ES8-12] DT19(100100425-0001 Bolt 1

\EERSAN:
13 \ ;«é 10126-0132 |ZS/W190 [E8-13] DT19(100200477 Tension Plate Assy 1

S\
14 ) ' 10126-0133 |ZS/W190 [E8-14] DT19(100200500 Guide Plate Chain 1
15 g 10126-0134 |ZS/W190 [ES8-15) GB819100010972-0003 Screw, M6X16 2
16 ’ 10126-0135 |ZS/W190 [ES8-16]) GB574100011171-0002 Bolt, M6X12 1
17 10126-0136 |ZS/W190 [E8-17] C100)j100103247 Plate Start Clutch 1
18 10126-0137 |ZS/W190 [E8-18] ZB50f100060674 Disk Insulator 1
19 10126-0138 |ZS/W190 [E8-19] 0%ZYRE[100107798 0-Ring, @ 6.5X1.8 2
20 10126-0139 |ZS/W190 [ES-20] W1904100055898-0003 Left Crankcase Block 1
21 10126-0140 |ZS/W190 [E8-211 5174100010557 Pin, ¢ 10X 14 2
22 10126-0141 |ZS/W190 [E8-22] DT19(100100267 Cylinder Stud Bolt A 2
23 10126-0142 |ZS/W190 [E8-23] DT19(100208717 Gasket Crankcase 1
24 10126-0143 |ZS/W190 [E8-24] %7k (100100973 BeaRing, (6001) 1
25 10126-0144 |ZS/W190 [E8-25] %h7& 100100988 BeaRing, (6203) 1
26 10126-0145 |ZS/W190 [E8-26] CG124100102977 Pipe Assy 1
27
E9A #i%hs RIGHT CRANKCASE
=N
FENo. ERP#R Y FICEHR (CHINESE #%FY (PART CODE) YA FR (ENGLISH DESCRIPTION) B
DESCRIPTIOND

1 10126-0146 |ZS/W190 [E9-1] 70%A5#4100100392 Bolt Return Springn Fixing, 8 X11 1




2 10126-0147 |7S/W190 [E9-21 70HL3{100104941 Strainer 0il Filter
3 ~— T ~  |r0126-0148 |z5/W190 [E9-31 DT1901100100320 Cylinder Stud Bolt B
4 ) \’ \: * B 10126-0149 |7S/W190 [E9-41 V418100106548 Washer, @ 12. 1X2X @ 20
5 1 \/{ U 10126-0150 |2S/W190 [E9-5] CG125[100100331-0006 0il Drain Plug
6 &\ L V=" 6 10126-0151 |ZS/W190 [E9-6] W1904{100055899-0002 Right Crankcase Block
7 2, 1_ ,L . 10126-0152 |7S/W190 [E9-7] Hhk (100101164 Needle BeaRing, (Nk15X 27X 12)
8 3 ! ‘x}\ 10126-0153 |7S/W190 [E9-8] ik (4100100988 BeaRing, (6203)
9 g '1 5
10 : S
11
12
13
E10 M 34T 464 /3% % CRANKSHAFT CONNECTING-ROD ASSY/PISTON

FEENO. ERP4R G qﬁﬁgiﬁpggggESE YFG (PART CODE) BESCAZFR (ENGLISH DESCRIPTION) %_5
1 10126-0154 |ZS/W190 [E10-1] DT19(100303132 Hub Dump Chain Sprocket 1
2 10126-0155 |2S/W190 [E10-2) /& {100101108 BeaRing, (63/22 P63) 2
3 10126-0156 |2S/W190 [E10-3] 702100100639 Semicircular Key 1
4 10126-0157 |ZS/W190 [E10-4] W190§4100071511 Connecting Rod Comp 1
5 10126-0158 |2S/W190 [E10-5] GS124100100584 Check Ring Piston Pin 2
6 10126-0159 |2S/W190 [E10-6] DT19¢100101535 Pin, Piston 1
7 10126-0160 |2S/W190 [E10-7] W1903{100061500 Piston 1
8 10126-0161 |2S/W190 [E10-8] DT19¢100071537 0il Loop 2
9 10126-0162 |7S/W190 [E10-9 DT19¢100071538 0il Ring 1
10 10126-0163 |2S/W190 [E10-10] DT14100067475 Piston Loop 1
11 10126-0164 |7S/W190 [E10-11] DT14100067474 Piston Loop 1
12 10126-0165 |7S/W190 [E10-12] DT19100064591 Piston Ring, Comp 1




13 10126-0166 |ZS/W190 [E10-13] W19( 100056263 Crankshaft Connecting—Rod Assy 1
14
E11ZERE|#4 4 TRANSMISSION MAIN, COUNTER SHAFT
SNo ERPA#HD *%ﬁﬁpégggESE 45 (PART CODB) B4 H (ENGLISH DESCRIPTTON) %QT%
1 10126-0167 |ZS/W190 [E11-1] GB894100011097 Retaining Ring, 15 1
2 10126-0168 |ZS/W190 [E11-2] “F#H100106417 Washer, @ 15.2X0.5X¢@ 23 2
3 10126-0169 |ZS/W190 [E11-3] DT19(100103783 Gear 1
4 10126-0170 |ZS/W190 [E11-4] DT19( 100300794 Washer, @ 15.2X0.5X @ 26 1
5 10126-0171 |ZS/W190 [E11-5) W1904100062010 Countershaft Second Gear 1
6 10126-0172 |ZS/W190 [E11-6] W1004100100628 Check Ring, ¢ 18.5 3
7 10126-0173 |ZS/W190 [E11-7] W1004100304548 Washer 3
8 10126-0174 |ZS/W190 [E11-8) W1904100062012 Countershaft Four Speed Gear 1
9 10126-0175 |ZS/W190 [E11-9] W1904100062011 Countershaft Third Gear 1
10 10126-0176 |ZS/W190 [E11-10] W19( 100062020 Countershaft Dabber 1
11 10126-0177 |ZS/W190 [E11-11] W19(100062013 Countershaft Five Speed Gear 1
12 10126-0178 |ZS/W190 [E11-12] W19( 100062009 Countershaft First Gear 1
13 10126-0179 |ZS/W190 [E11-13] W19( 100062019 Countershaft Combination 1
14 10126-0180 |ZS/W190 [E11-14] €10¢100103801 Drive Sprocket 1
15 10126-0181 |ZS/W190 [E11-15] 704100203657 Fixing Plate Drive Sprocket 1
16 10126-0182 |ZS/W190 [E11-16] GB54100031911-0004 Bolt, M6X10 2
17 10126-0183 |ZS/W190 [E11-17] W19(100062016 Principal Axis Second Gear 1
18 10126-0184 |ZS/W190 [E11-18] 704100103645 Washer, 15. 5(17.2) X1.2X21 2
19 10126-0185 |ZS/W190 [E11-19] 704100103657 Circlip 2
20 10126-0186 |ZS/W190 [E11-20] W19(100062017 Principal Axis Three Four Gear 1
21 10126-0187 |ZS/W190 [E11-21) W19(100062018 Countershaft Five Speed Gear 1
22 10126-0188 |ZS/W190 [E11-22] W19(100062015 Principal Axis Dabber 1




23 10126-0189 |ZS/W190 [E11-23] W19( 100062014 Principal Axis Combination 1
24 10126-0190 |ZS/W190 [E11-24] W19( 100056260 Advocate Countershaft 1
25

26

E12/83h%H 5 % KICK STARTING SHAFT ASSEMBLY
F51o. ERPYRFS qﬂ%éﬁﬁpgggg]ﬁs’i 4 (PART CODE) B 4F (ENGLISH DESCRIPTION) %‘%

1 10126-0191 |ZS/W190 [E12-1] “F#H100106512 Washer, @ 16. 1 X1 X 24 1
2 10126-0192 |ZS/W190 [E12-2] 70/54100100596 Circli, @ 18.5X1.2X¢@ 22. 1 3
3 10126-0193 |ZS/W190 [E12-3] “F#H100106524 Washer, @ 20. 1 X1 X 27 2
4 10126-0194 |ZS/W190 [E12-4] W140)]100105775 Gear Kick Starter 1
5 10126-0195 |ZS/W190 [E12-5] W120)|100303345 Starting Ratchet 1
6 10126-0196 |ZS/W190 [E12-6] 70/54100105786 SpRing, Kick Starting Ratchet Wheel 1
7 10126-0197 |ZS/W190 [E12-7] W190)|100063242 Pivot Kick Starting Shaft 1
8 10126-0198 |ZS/W190 [E12-8] 7034100105790 SpRing, Support 1
9 10126-0199 |ZS/W190 [E12-9] 70/54100105736 Seat SpRing, Kick Starting Shaft 1
10 10126-0200 |ZS/W190 [E12-10] W12(100303320 Return SpRing, Kick Starting Shaft 1
11 10126-0201 |ZS/W190 [E12-11] W12(100303317 Seat SpRing, Kick Starting Shaft 1
12 10126-0202 |ZS/W190 [E12-12] “F#4100106518 Washer, @ 17. 2X1X ¢ 24 1
13 10126-0203 |ZS/W190 [E12-13] 705100100595 Circli, @ 15.5X1.2X @ 19 1
14 10126-0204 |ZS/W190 [E12-14] “F#4100106508 Washer, @ 14. 1X1X ¢ 22 1
15 10126-0205 |ZS/W190 [E12-15] GB54100011174 Bolt, M6X20 2
16 10126-0206 |ZS/W190 [E12-16] W12(100303357 Guide Plate 1
17 10126-0207 |ZS/W190 [E12-17] W19( 100061494 Kick Starting Shaft Assembly 1
18 10126-0208 |ZS/W190 [E12-18] CG14100303421 Start-Up Bar Comp 1

19




E13353 1#) GEARSHIFT MECHANTSM

N0 ERP4TG *%ﬁﬁpégggESE 44F5 (PART CODE) HESCA4FR (ENGLISH DESCRIPTION) %QT%
1 10126-0209 |7S/W190 [E13-1] C1004100203931 SpRing, Locating Plate 1
2 10126-0210 |7S/W190 [E13-2] W1204100203961 Locating Plate Assy 1
3 10126-0211 |ZS/W190 [E13-3] C1004100208389-0002 Gearshift Switch Lamp 1
4 10126-0212 |2S/W190 [E13-4] W1504100100466-0001 Screw 1
5 10126-0213 |ZS/W190 [E13-5] C1004100104486 Contact Cearindication 1
6 10126-0214 |7S/W190 [E13-6] W190§100062847 Gearshift Fork 2
7 10126-0215 |7S/W190 [E13-7] 44100100887 Pin ¢ 3X8.5 3
8 10126-0216 |7S/W190 [E13-8] 7039100103892 Clip, Spring 3
9 10126-0217 |7S/W190 [E13-9] W190]100062848 Gearshift Fork 1
10 10126-0218 |7S/W190 [E13-10] W190100062905 Gearshift Drum 1
11 10126-0219 |ZS/W190 [E13-11] [E44100100901 Pin ¢ 4X13 5
12 10126-0220 |ZS/W190 [E13-12] [#4H4100100887 Pin ¢ 3X8.5 2
13 10126-0221 |ZS/W190 [E13-13] W10(100203854 Press Plate Of Gearshift Drum 1
14 10126-0222 |2S/W190 [E13-14] W19¢100062846 Stopping Plate 1
15 10126-0223 |zS/W190 [E13-15] 4F3i#100100419 Bolt M6X16 1
16 10126-0224 |ZS/W190 [E13-16] W19(100061489 Gearshift Drum Comp 1
17 10126-0225 |2S/W190 [E13-17] 614100204006 Gearshift Shaft 1
18 10126-0226 |7S/W190 [E13-18] 7044100071615 Gearshift Shaft Comp 1
19 10126-0227 |2S/W190 [E13-19] 7044100104000 Sleeve Of Gearshift Lever Comp 1
20 10126-0228 |2S/W190 [E13-20] 7044100103969 Return Spring 1
21 10126-0229 |2S/W190 [E13-21] 7044100071614 Shift Arm Group 1
22 10126-0230 |7S/W190 [E13-22] 70#4100203866 Gearshift Lever Comp 1

23




E14% B LS )& MAGNETO COMP

SNo ERPA#HD *%ﬁﬁpégggESE 45 (PART CODB) B4 H (ENGLISH DESCRIPTTON) %ﬁf
1 10126-0231 |ZS/W190 [E14-1] C1004100062214 Rotor Assy, Magneto 1
2 10126-0232 |ZS/W190 [E14-2] 70fH4100204698-0001 Nut 1
3 10126-0233 |ZS/W190 [E14-3] GB574100011168-0003 Bolt, M5X12 2
4 10126-0234 |ZS/W190 [E14-4] GB164100011534-0002 Bolt, M6X25 2
5 10126-0235 |ZS/W190 [E14-5] C100/4100205021-0001 Stator Assy Magneto 1
6
7
8
9
10
11 \a
12 M
13
14
15

16




17

18
E158 B BHL# ELECTRIC STARTING MECHANISM
SN0 ERP4#H *%ﬁﬁpégggESE Y%f5 (PART CODE) HESCA4FR (ENGLISH DESCRIPTION) %ﬁf
1 10126-0236 [2S/W190 [E15-1] GB894100033003 Retaining Ring, 11 1
2 10126-0237 [2S/W190 [E15-21 W190){100061487 Sprocket 1
3 10126-0238 |ZS/W190 [E15-3] W190)J100061493 Starting Motor Drive Chain 1
4 10126-0239 [2S/W190 [E15-4] C135){100062065 Plate Gear Assy 1
5 10126-0240 [7S/W190 [E15-5] W190)|100061488-0001 Starting Motor Assy 1
6 10126-0241 [7S/W190 [E15-6] GB16¢100011533-0005 Bolt, M6X22 2
7
8
9
10
11
12
13
14

15




16

17
E17T#ES &% TINLET SYSTEM

SNo ERPZTY *%ﬁﬁpégggESE Y4f% (PART CODE) A (ENGLISH DESCRIPTION) %ﬁf
1 10126-0242 |75/W190 [E17-11 GB579100011175-0007 Bolt, M6X25 )
) 10126-0243 |25/W190 [E17-2] DT19¢ 100201072 Inlet Pipe 1
3 10126-0244 |25/W190 [E17-3] DT19¢ 100201151 Gasket Inlet Pipe 1
4 10126-0245 |25/W190 [E17-4] W1903{100061525 Intake Manifold 1
5 10126-0246 |75/W190 [E17-5] GB70.|100010837-0002 Bolt, M6X 16 )
7

8

9

10

1

12

13




